

Report No/ Rapor No : 2019061805
Applicant/Deney Sahibi : **TEKSER TEKNİK SERAMİK TİC. A.Ş.**
Applicant Address / Adres : İçerenköy Yolu Üzeri Keyap San. Sit. F.1 Blok No:94 Ümraniye - İSTANBUL
Contact Person / Yetkili : Mustafa KANTAR
Contact Telephone / Telefon: 0216 365 64 64
Contact e-mail / E-Posta: m_kantar@tekser.org
Sample Accepted on / Numune Tarihi : 01.06.2019
Report Date / Rapor Tarihi : 18.06.2019
Total number of pages /Rapor Sayfa: 1 (Pg/Syf Report)

Rates / Açıklamalar:

PANEL GUARD
PANELGUARD LITE

SAMPLE	INSPECTION	METHOD	STRENGTH FORCE (MAX.)	RESULT	EVALUATION
PANEL GUARD	IMPACT	ISO 148	40 kN (4 TON)*	PASS	* No cracking and fracture observed on sample
PANEL GUARD LITE	IMPACT	ISO 148	40 kN (4 TON)*	PASS	* No cracking and fracture observed on sample

GENERAL EVALUATION; Samples absorbed the applied energy. No breakage or cracking was observed during the inspection.



Seal

Merve Nur Kirveli

Customer Representative
Merve Nur KIRVELİ



Laboratory Manager
Merve ÖZLÜ

Inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Inspection Request Form (PR03-F01) conveyed to us from the Applicant. Inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, Analysis as indicated with "***" are performed at the external laboratories using accredited inspection methods according to TS EN ISO/IEC 17020 from EUROLAB. Possible extra notes may add with starting N1 to related pages. Inspection and remaining samples will be kept in specified terms & conditions at inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment the of inspection results shown in this Report. Evaluation of the inspection results using Measurement Uncertainty values is the responsibility of the Applicant.